
1

2024 Annual Green Bonds and Sustainability Bonds Report

1

2024 Annual Green Bonds and Sustainability Bonds Report

2024 Annual Green Bonds and Sustainability Bonds Report 



Massachusetts Clean Water Trust
1 Center Plaza, Suite 430 | Boston, MA 02108

mass.gov/orgs/the-massachusetts-clean-water-trust

Susan Perez, Executive Director

(617) 367-9333 x 816 | sperez@tre.state.ma.us

Nate Keenan, Department Director

(617) 367-9333 x 508 | nkeenan@tre.state.ma.us

My Tran, Treasurer

(617) 367-9333 x 813 | mtran@tre.state.ma.us

Contact

A Note from the Treasurer

Introduction to the Trust

Section I • The Trust's Bonds

Section II • Series 25 Clean Water State Revolving Fund Projects

Section III • Series 25 Drinking Water State Revolving Fund Projects
[...]
being upgraded to provide, secondary or advanced wastewater treatment. Water treatment facility upgrades or improvements 
can vary widely depending on the age of the infrastructure in question. These facilities are governed under the National 
Pollutant Discharge Elimination System (NPDES), which determines the level of water treatment required to discharge 
wastewater. Many of the upgrades help facilities meet environmental and public health requirements. Upgrades include 
replacing inefficient mechanical equipment, upgrading pollutant removal systems, or updating water storage facilities to 
reduce odor. 

Wastewater Treatment Projects

Total Amount 
in Dollars ($)

Total Number 
of Projects

Total Series 25 
Amount in Dollars ($)

Total Number of 
Series 25 Projects

$2,981,795,578 354 $147,270,584 13

Series 25 Wastewater Treatment Impact

•  Adams, Barnstable, Northampton, Orleans, and Taunton have implemented modern systems to replace outdated treatment 
   plants or building treatment for the first time, which will reduce operating expenses and replace crucial components nearing 
   or past their useful life

• Adams, Pittsfield, Spencer, Springfield Water and Sewer Commission (SWSC), and Taunton improved discharge systems to 
   achieve compliance with current NPDES  permit requirements.

Borrower Project Description Amount

Adams

Wastewater Treatment Facility (WWTF) Capital Improvements
The Town of Adams’ construction project includes the repair, replacement, and refurbishment of various systems of 
the WWTF, as defined in its 2020 capital needs assessment report to address stringent National Pollutant Discharge 
Elimination System permit limits, reduce nutrient discharges, and ensure the integrity of the plant. The WWTF has been 
in operation since 1968, with limited capital improvements occurring in 2006. The town has performed general 
maintenance and rebuilt equipment to maintain WWTF operation; however, many components have exceeded their 
anticipated life expectancy. This project serves to repair and replace aging process equipment and infrastructure to 
allow the WWTF to continue serving the community and reliably protecting the environment in the future.

$6,548,006

Barnstable

Solids Handling Upgrade Project
This project includes upgrades and modifications to the existing Water Pollution Control Facility (WPCF). These
improvements include the addition of two gravity belt thickening units to improve operational efficiency at the facility 
as well as the replacement of other aged systems that have exceeded their useful life. Specifically, the project will 
replace or rehabilitate sludge pumps, the dry polymer system, the sludge holding tanks and blowers, the odor control 
system, the instrumentation systems as appropriate, and other architectural and mechanical systems.

$8,111,998

Chicopee

Solids Handling Improvements Project
This project included improvements to the Chicopee’s Water Pollution Control Facility (WPCF) and Wastewater Pump 
Station (PS) Improvements. The WPCF improvements included the demolition and replacement of a belt filter press 
with a centrifuge, the installation of a redundant sludge cake pump, and upgrades to the primary clarifier, including 
replacement of the mechanisms, cross collector, scum collector pipe, and associated electrical upgrades. The 
improvements increased reliability of the solids handling process, and increased solids handling capabilities at the 
WPCF. The Jones Ferry PS is considered the most critical PS in the City, because it pumps most of the flow that is 
conveyed to the WPCF in the Connecticut River Interceptor. The PS improvements included the replacement of 
wastewater pumps with submersible pumps and the replacement of entry doors, roof, grating in the wet well, slide 
gates, fuel storage tank, and motor control center. Facility upgrades included the ventilation system, oil furnace, unit 
heaters, and monorail system, and the installation of a sewage grinder, variable frequency drives, rock catcher, and 
magnetic flow meter. 

$4,471,798

Section II • Series 25 Clean Water State Revolving Fund Projects



15

2024 Annual Green Bonds and Sustainability Bonds Report

Borrower Project Description Amount

Northampton

Northampton Wastewater Treatment Plant (WWTP) Upgrades
The project was the first phase of a plan to upgrade and modernize the Northampton WWTP. These construction 
activities were based on a long-term wastewater planning study that recommended improvements to the WWTP to 
extend its lifespan and ensure long-term functionality and federal and state permit compliance.

$9,581,648

Orleans

Downtown Area Collection System and Wastewater Treatment Facility (WWTF)
The construction Project included a new collection system, Pump Station (PS), WWTF and effluent disposal for the 
Downtown Area consisting of about 1,087 users to address water quality in the various estuaries. In general, the project 
included a WWTF (influent screening and flow measurement; flow equalization; biological process (SBR); effluent filters; 
post equalization; effluent pumps; ultra violet disinfection; odor control; septage receiving and processing; and solids 
storage and thickening); effluent disposal (wicks); about 30,800 linear feet (LF) of 8" to 12" galvanized steel piping and 
connections, about 2,000 LF of 1-1/2" to 2-1/2"lined pipe systems and appurtenances, about 9,200 LF of 8" effluent 
force main, 3 PS, and about 9,200 LF of 6" and 8"force main and appurtenances for the estimated flow of 250,000 
gallons-per-day.

$29,704,600

Pittsfield

Wastewater Treatment Plant (WWTP) Nutrient Removal 
This project is to upgrade the WWTP to achieve compliance with National Pollutant Discharge Elimination System 
permit limits and an Administrative Consent Order (ACO) issued by the Environmental Protection Agency. The project 
will optimize the nitrogen removal process, resulting in reductions of phosphorus and aluminum discharges to the Upper 
Housatonic River Area, an area of critical environmental concern, and remediate documented nutrient enrichment in the 
downstream Wood’s Pond impoundment. Four major component projects are necessary to achieve compliance: tertiary 
treatment upgrade, sludge dewatering upgrade, nitrogen removal upgrade (Phase I), and secondary clarifier upgrade. 
The project components are consistent with the plant needs and energy efficiency improvements identified in the 
recently updated WWTP facilities plan. 

$508,975

Spencer

Wastewater Treatment Facility (WWTF) Upgrades Project
Spencer’s project involves essential upgrades to the WWTF to address stringent phosphorus and copper limits, achieve 
nitrogen removal goals, and replace aging infrastructure. An Administrative Consent Order (ACO) and the current 
National Pollutant Discharge Elimination System permit require compliance with phosphorus and copper limits by 
December 2024. The project also includes abandoning use of constructed wetlands, and the construction of new 
septage receiving equipment, upgraded influent screening and odor control systems, improved grit removal, new 
submersible influent pumps, nitrogen removal, renovations to create lab space, the addition of a secondary clarifier, a 
new tertiary treatment building for phosphorous removal, ultraviolet disinfection, and new sludge thickening equipment.

$40,116,057

Springfield Water and 
Sewer Commission 
(SWSC)

Nutrient Removal Upgrade and Related Facility Improvements
The Springfield Water and Sewer Commission’s project includes upgrades to the Biological Nutrient Removal (BNR) 
Process – Hybrid BNR mixed liquor recycle pumping, replacing the diffused aeration distribution system, upgrades to 
the plant electrical system, and rehabilitation of the ventilation system in the grit and screenings building. The objective 
of these improvements is to increase the effectiveness of the wastewater treatment facility to continue meeting its 
current and anticipated future National Pollutant Discharge Elimination System permit limits and to replace and increase 
the reliability of critical infrastructure onsite.

$27,829,703

Taunton

Wastewater Treatment Facility (WWTF) - Solids Handling Improvements
This project was for a complete upgrade of the Taunton WWTF. Improvements were made to meet the requirements 
of the new National Pollutant Discharge Elimination System discharge permit. In addition, the facility was expanded 
hydraulically to accept higher flows from the new Main Lift Pumping Station, which reduces the size and frequency of 
combined sewer overflows. This project was specifically for solids handling improvements with multiple phases to be 
implemented over multiple years. 

$5,406,000

Taunton

Wastewater Treatment Facility (WWTF) Upgrade- Phase 1
This project is part of a complete upgrade of the Taunton WWTF that is necessary to meet the requirements of the 
new National Pollutant Discharge Elimination System discharge permit. The facility will expand hydraulically to reduce 
combined sewer overflows. This project encompasses solids handling improvements.

$14,991,799

Section II • Series 25 Clean Water State Revolving Fund Projects



16

2024 Annual Green Bonds and Sustainability Bonds Report

Background
Spencer’s wastewater treatment facility (WWTF) serves around 1,600 residential and commercial connections with a capacity of 1.08 MGD. Built in 
1946 and upgraded in the 1960s and 1980s, the plant uses constructed wetlands for tertiary treatment before discharging into the Cranberry River. 
Concerns have been raised about the impact of these discharges on downstream water quality, including Lake Quacumquasit and Quaboag Pond. The 
aging WWTF cannot meet the stricter discharge requirements of the 2019 NPDES permit, particularly for phosphorus and copper, leading to an EPA 
administrative order. Future nitrogen requirements are also anticipated. Spencer must comply with these new standards by December 2024.

The Project
This project aims to upgrade the WWTF to meet more stringent phosphorus and copper permit requirements, achieve nitrogen removal goals, 
improve safety for plant workers, and upgrade aging infrastructure. The project involves abandoning the constructed wetlands discharge process for 
more modern and effective treatment processes, installing upgraded influent screening and grit removal systems to increase solid materials removal 
and screening capacity during high flow events, and replacing the current influent four-pump system with a more efficient and dynamic two-pump 
system. A new tertiary treatment building will be constructed to house rapid mix tanks for chemical addition, chemical storage facilities, disc filters, 
ultraviolet disinfection, and flow meters. Existing infrastructure will be reused to provide flow measurement capabilities, add septage screening, 
separate storage tanks for septage and industrial/brewery waste, and adequate storage for multiple days of septage acceptance. Two abandoned 
primary clarifier tanks will be repurposed for septage storage with removable covers for odor control.

Environmental Impact and Public Health Impact
Elevated levels of phosphorus negatively impact aquatic life by accelerating algal growth, which affects water quality, aquatic food resources, 
habitats, and decreases oxygen availability for fish and other aquatic life. Some algal blooms produce elevated toxins and bacteria growth that can 
make humans and animals sick. High concentrations of copper produced by the plant can also be toxic to aquatic life. Improvements at the WWTF 
will enhance water quality by limiting nutrient discharges and bypass events. Occasional secondary treatment bypass events result in untreated 
wastewater being lost to groundwater, posing a public health risk to residents on private wells and those downstream on Quaboag Pond and 
Quacumquasit Pond. Fishing activity along the Cranberry River and downstream waterbodies will also benefit from the reduced public health risk 
due to improved water quality. 

Economic Impact
The total projected cost of the WWTF upgrade is approximately $47 million. By utilizing the Trust’s financing, Spencer will save around $23.6 million in 
total debt service. Through the CWSRF program, Spencer benefits from two key savings programs. First, Spencer received approximately $6.6 million 
in loan forgiveness, with $3.8 million due to its Tier 3 Disadvantaged Community designation and $2.8 million from ARPA funds. Second, the project 
qualifies for the 0% Interest Rate Nutrient Enrichment Reduction loan program, saving Spencer $17.0 million in interest costs over the thirty-year loan 
term.

Section II • Series 25 Clean Water State Revolving Fund Projects

Highlight Project | Spencer

Project: Town of Spencer Wastewater Treatment Facility Upgrades Project
Series 25B Loan Amount: $40,116,057
Disadvantaged Community: Tier 3
UNSDG Alignment: 3, 6, 9, 10, 11, 12, 14

Source: Tighe & Bond, Spencer WWTP



17

2024 Annual Green Bonds and Sustainability Bonds Report

NPS Decentralized Wastewater Treatment Systems

The NPS decentralized wastewater treatment systems projects are comprised of the Community Septic Management 
Program (CSMP). The CSMP provides loans to the Commonwealth’s cities and towns for assisting homeowners in the repair 
or replacement of failed septic systems. These projects help eliminate contamination from failing septic systems which are a 
leading source of groundwater pollution that causes contaminated drinking water, tainted shellfish beds, weed choked lakes 
and ponds, and polluted beaches. With the CSMP, the Trust issues low-interest rate loans to communities who, in turn, issue 
loans directly to homeowners for up to 20 years. Loans to homeowners are secured through a betterment on their properties. 
This program allows municipalities to provide access to capital for home septic repair or replacement at a subsidized interest 
rate. The program is funded within the CWSRF program as NPS projects.

Community Septic Management Projects

Total Amount 
in Dollars ($)

Total Number 
of Projects

Total Series 25 
Amount in Dollars ($)

Total Number of 
Series 25 Projects

$139,530,605 440 $3,859,934 10

Series 25 Community Septic Management Program Impact

• Repair and replacement of failing septic systems can be a vital component for reducing pollution. This is especially important 
   to communities with little wastewater infrastructure. For example, Cape Cod contains roughly 145,000 developed parcels. 
   74% of these homes and businesses are not connected to a wastewater treatment system and utilize septic systems. Septic   
   Nitrogen loading accounts for roughly 80% of the water quality degradation of Cape Cod.

Community Septic Management Program

Borrower Amount

Bellingham $600,000

Cohasset $50,000

Easton $500,000

Essex $307,944

Ipswich $300,000

Medway $95,265

Middleborough $500,000

Nantucket $833,574

Norton $373,151

Stoughton $300,000

Section II • Series 25 Clean Water State Revolving Fund Projects



18

2024 Annual Green Bonds and Sustainability Bonds Report

Infiltration/Inflow (I/I) and Sewer System Rehabilitation Projects

These projects correct sewer system infiltration and inflow problems. Infiltration includes water, usually groundwater, 
penetrating a sanitary or combined sewer system from the ground through defective pipes or utility access holes. Inflow 
includes controlling the penetration of water, usually stormwater, into a system from sump pumps, drains, storm sewers, and 
other improper entries. Sewer system rehabilitation projects maintain, reinforce, or reconstruct deteriorating or undersized 
sewer systems. Corrective actions are necessary to maintain the functional integrity of the system.

Infiltration/Inflow (I/I) and Sewer System Rehabilitation Projects

Total Amount 
in Dollars ($)

Total Number 
of Projects

Total Series 25 
Amount in Dollars ($)

Total Number of 
Series 25 Projects

$1,057,761,880 365 $55,981,334 12

Series 25 Infiltration/Inflow (I/I) and Sewer System Rehabilitation Project Impact